(g%

plg 2
20 15 21 22

A
[l

4 A
‘9 WiE
F | /Iff’ R % 4

-
1
Fig. 1 Engine Control Mechanism III
FIG SER | FIG/SER. PART PART
QTY.
NO. NO. NO. NO. NAME

1 1 F1S1 | GBIT 882-B5%20 AXIS PIN B5x20 6
1 2 F1S2_ | 160.20.101 YOKE 5
1 3 F1S3 | GB/T 97.1-5 WASHER 5 5
1 4 F1S4 | GBIT 91-2x16 PIN 2x16 12
1 5 F1S5 | GB/T 6170-M6 NUT M6 4
1 6 F1S6 | 250.20.112 SHUT DOWN PULL ROD 1
1 7 F1S7 | 250.20.011-1 ROD 1
1 8 F1S8 | 160.20.102 LEFT ARM 1
1 9 F1S9 | GBIT 879-3x20 PIN 3 x20 3
1 10 F1S10 | 160.20.030 KNOB(M5) 1
1 11 F1S11_ | GBIT 6170-M5 NUT M5 1
1 12 F1S12 | 184.20.117-1 DECOMPRESSION HANDLE 1
1 13 F1S13_ | 180.20.010 SUPPORT SEAT 1
1 14 F1S14 | GB/T 91-3.2x26 PIN 3.2x26 3
1 15 F1S15 | GB/T 97.1-10 WASHER 10 3
1 16 F1S16 | GBIT 5782-M6x35 BOLT M6x35 1
1 17 F1S17 | 180.20.118-1 CLAMPING ARM 1
1 18 F1S18 | GBIT 97.1-6 WASHER 6 6



https://tractormanualz.com

1 19 F1S19 | 250.20.015 DECOPRESSION LEVER HANDLE 1
1 20 F1S20 | GB/T 5783-M10%25 BOLT M10x25 2
1 21 F1S21 GB/T 93-10 WASHER 10 2
1 22 F1S22 | GB/T 6170-M10 NUT M10 2
1 23 F1S23 | 184.20.104-1 SUPPORT PLATE 1
1 24 F1S24 | 184.20.012 SHAFT 1
1 25 F1S25 | 160.20.113 SECTOR ARM 1
1 26 F1S26 | 184.20.016 ROD 1
1 27 F1S27 | GB/T 5782-12x120 BOLT M12x120 1
1 28 F1S28 | 184.20.107 WASHER 1
1 29 F1S29 | GB/T 93-12 WASHER12 1
1 30 F1S30 | GB/T 6170-M12 NUT M12 2
1 31 F1S31 184.20.015-2 HAND HANDLE 1
1 32 F1S32 | 220.20.103 FOOT THROTTLE ROD 1
1 33 F1S33 | 220.20.010 SECTOR ARM ROD 1
1 34 F1S34 | 220.20.101 PIN 1
1 35 F1S35 | GB/T 889-M8 NUT M8 1
1 36 F1S36 | 220.20.011 PULL ROD 1
1 37 F1S37 | GB/T 5783-M8x12 BOLT M8x12 2
1 38 F1S38 | GB/T 93-8 WASHER 8 2
1 39 F1S39 | 160.20.013 BRAKET 1
1 40 F1S40 | 160YZ.20.014 FOOT THROTTLE PEDAL 1
1 41 F1S41 220.20.102 SHAFT 1
1 42 F1S42 | 160.20.105 ARM 1
1 43 F1S43 | 160.20.031 RUBBER HAND 1




